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Package leaflet: Information for the user 

Venoruton, 20 mg/g gel 

O-(beta-hydroxyethyl)-rutosides 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

 

What is in this leaflet: 

1. What Venoruton 20 mg/g gel is and what it is used for 

2. What you need to know before you use Venoruton 

3. How to use Venoruton 20 mg/g gel 

4. Possible side effects 

5. How to store Venoruton 20 mg/g gel 

6. Contents of the pack and other information 

 

 

1. What Venoruton 20 mg/g gel is and what it is used for  

 

Venoruton 20 mg/g gel belongs to the group of medicines called ‘capillary stabilising agents’ 

(protecting veins/capillaries) intended for localised external use.  

 

How Venoruton gel works 

Venoruton 20 mg/g gel is used to reduce the swelling and other symptoms of superficial vein 

inflammation, such as painful and heavy feet, sclerotherapy or pain caused by long flights.  

 

 

2. What you need to know before you use Venoruton 20 mg/g gel 

 

Read the following information before using Venoruton 20 mg/g gel. 

 

Do not use Venoruton 20 mg/g gel: 

- if you are allergic to Venoruton 20 mg/g gel or any of the other ingredients of this 

medicine (listed in section 6). 

 

Inform your doctor if the above applies to you. In this case Venoruton 20 mg/g gel is not 

suitable for you. 

 

Other medicines and Venoruton 20 mg/g gel 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor or pharmacist for advice before taking Venoruton gel. According to 
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general safety precautions, Venoruton gel should not be used in the first trimester of 

pregnancy, unless recommended by your doctor. 

  

Driving and using machines 
Venoruton gel has no effect on the ability to drive or use machines. 

 

Venoruton gel contains benzalkonium chloride, which has an irritating effect and can cause 

skin reactions. 

 

 

3. How to use Venoruton 20 mg/g gel 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

 

Apply on the affected skin twice a day and massage gently until the medicine is absorbed by 

your skin.  

If necessary, the area treated with Venoruton 20 mg/g gel may be covered with an elastic 

bandage. 

 

If you have any questions on the use of Venoruton gel, ask your doctor or pharmacist.  
 

If you use more Venoruton 20 mg/g gel than you should 

Contact your doctor immediately if you have accidentally ingested the medicine. 

 

If you forget to use Venoruton 20 mg/g gel 
Do not administer a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, Venoruton 20 mg/g gel can cause side effects, although not everybody 

gets them. 

 
Some side effects are rare (may affect up to 1 in 1,000 people) 
There have been rare reports of allergic skin reactions. The symptoms disappear after 

treatment is discontinued. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects you can help provide more information on the 

safety of this medicine. 

 

 

5.  How to store Venoruton 20 mg/g gel 

 

Do not store above 30
o
C. 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the carton and sachet after 

EXP.  The expiry date refers to the last day of that month. 
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Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Venoruton 20 mg/g gel contains 

- The active substances are O-(beta-hydroxyethyl)-rutosides of plant origin.  

1 g of gel contains 20 mg (2%) of O-(beta-hydroxyethyl)-rutosides (HR). 

- The excipients are: Carbomer 980, 30% sodium hydroxide, disodium edetate, 

benzalkonium chloride, purified water.  

 

What Venoruton 20 mg/g gel looks like and contents of the pack 

Venoruton gel is available in 40 g aluminium tubes sealed with aluminium foil, covered with 

a polyethylene screw cap that includes a sharp tip for removing the aluminium foil. 

 

Homogeneous, clear, glassy, transparent gel with a golden yellow tint, almost odourless. 

 

Marketing Authorisation Holder and Manufacturer 

 
Marketing Authorisation Holder:  
GlaxoSmithKline Consumer HealthCare (UK) Trading Ltd. 

980 Great West Road, Brentford 

Middlesex, TW8 9GS 

United Kingdom  

 
Manufacturer:  
Novartis Consumer Health GmbH,  

Zielstattstrasse 40, 81379, 

Munich,  

Germany 

 

GSK Consumer Healthcare GmbH & Co. KG 

Barthstraße 4 

80339 Munich, 

Germany  

 

 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

 

GlaxoSmithKline Eesti OÜ 

Phone: +372 6676 900 

estonia@gsk.com  

 

This leaflet was last revised in October 2016. 


